VT
HAFCO OPERATION MANUAL RR-5G

SPARE PARTS SECTION

MANUAL SECTION ROLLING MACHINE
Model. RR-5G
Order Code S680

Epimion No : RR-5G-2
Date oF Issue @ 10/2022

The following section covers the spare parts diagrams and lists that were current at the time
this manual was originally printed. Due to continuous improvements of the machine, changes
may be made at any time without notification.

HOW TO ORDER SPARE PARTS
1. Have your machines model number, serial number & date of manufacture
on hand, these can be found on the specification plate mounted on the machine
2. Ascanned copy of your parts list/diagram with required spare part/s
identified.
NOTE: SOME PARTS MAY ONLY BE AVAILABLE AS AN ASSEMBLY

3. Goto www.machineryhouse.com.au/contactus and fill out the inquiry form attaching a

copy of scanned parts list.

SPARE PARTS LIST
DESCRIPTION A DESCRIPTION
1 | Zerk Fitting M8X1 3 15 | Handle 1
2 |C-Ring 18mm 5 16 | Adjustable Wheel 1
3 | Hex Bolt M10X60 1 17 | Drive Shaft Il 1
4 | Drive Wheel 2 18 | Adjustable Shaft 1
5 |Left Frame 1 19 | C-Ring 22mm 1
6 | Copper Bushing 2 20 | Taper Pin 8X28 1
7 | Stand 1 21 | Hex Key Screw M10X60 2
8 | Bushing 1 22 | Shaft(w/hole) 1
9 | Drive Shaft | 1 23 | Hex Key ScrewM10X20 2
10 | Key 4X16 4 24 | Pin 3X12 1
11 | Right Frame 1 25 |Base 1
12 | Gear 2 26 |Knob 1
13 | Cover 1 27 |Lead Screw 1
14 | Screw M5X40 2 28 | Taper Pin 3X18 1
NOTE: SOME INDIVIDUAL PARTS MAY ONLY BE AVAILABLE AS AN ASSEMBLY

www.machineryhouse.com.au
www.machineryhouse.co.nz

9



HAFCO OPERATION MANUAL RR-5G

www.machineryhouse.com.au

www.machineryhouse.co.nz

10



	Manual Section Rolls.pdf
	Manual-Section-Rolls.pdf
	Sheet1





